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1 JFl 1z B General information

&% Name guﬁl!iiﬁf Iﬁr%tﬁlfiji( /:\n? Technology Co., Ltd
FH AL b ‘ W0
Applicant LA TN B AL T E B 45 555
4k Address No.55 Shangxiang Road, Huagiao Corporation Head Quarter Centre,
Kunshan City, Suzhou City, China
. AN 7R R A SR IR #]
A% Name Suzhou Preta Intelligence and Technology Co., Ltd
LA AN BT AR A %555
‘ H#4E Address No.55 Shangxiang Road, Huagiao Corporation Head Quarter Centre,
3% B Ar Kunshan City, Suzhou City, China
Manufacturer 5
FL 1 il E .
Phone number 0512-36684019 Email address inffo@pretapower.com
™ 1k Website www.pretapower.com
o 4 % Name EIN KB 2 AN R A A R E
A 2 ke F Shenzhen Tiansu Calibration and Testing Co., Ltd.
Testing — — -
laboratory M4 Address BINFTEREZAFHEHREAE 2 514, 44
B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
i 4R TR R4 HL (R
Sample name | LiFePO4 Battery Sample model 128V 200AH
%7 BT CED
L . /
Classification Li-ion Battery Trade mark
i i AR Kk
Ratings 12.8V/200An/2560Wh Shape of sample | Approximate Cuboid
MIAATE BReE (RRfFEFM) (F7/HR) 38.37F
Test standard | UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Subsection 38.3
&% HH# M 5 A
Date of issue 2023.04.18 Test date
)

%S:%d W] -ﬂﬂw
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# it Bl K #534 Sample description

& R 2
Cell Battery
IJ =
25 11165260-050Ah 12.8V 200AH
Model
R 3.2v 12.8V
Nominal voltage ’ '
PREE
Rated capacity A 200Ak
TR R R 3.65V 14.6V
Limited charge voltage ' '
LR E
Cut-off voltage a5y g
PR VE 7T B LU
Standard charge current = 0a
A VB W LU,
Standard discharge current S IR0S
BARER LR 50A 200A
Max continuous charge current
BARGH LR 50A 200A
Max continuous discharge current
: RTL. 273.40%163.80*12.20(mm) 524.20*244.30219.10(mm)
Dimension
ES
Weight 1.042kg 22.350kg
S 4
Cell numbers TEFES: B8Ry

o 0] 45 8

Test conclusion:

WL EEHEREMEARAAZSWER, REKEGE GRRFPFEFRY (F7H 38.3 FHTRN, WRERMFET
B KEK,

The Zhe jiang Xupu Energy Technology Co.,Ltd submitted samples are tested according to UN "Manual of Tests and
Criteria" ST/SG/AC.10/11/Rev.7/Subsection 38.3. The test results comply with the relevant requirements of the standard.

3T BB«
Revision note :
N/A
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MR E Test summary

R WA E Sample No. %
Clause Test item HERmgmE Conclusion

. i 3t
| & Z #4) Altitude simulation EE
Pass
. 1 3t
T2 B E X% Thermal test iy
Pass
=1 Vibrati @&

T3 1%z Vibration BO1#-B04#
Pass
e
T4 % Shock e
Pass
i
T5 413748 % External short circuit e
Pass
B
6 #% # /# )£ Impact/Crush CO1#-C10# F’ja:s
o
T7 i1 & 7 &, Overcharge BO5#-B08# e
Pass
e
T.8 5% %\ 3% ®. Forced Discharge C11#-C30# I;\a ]S;

7% ¥4 Notes:

AR REERAH T TR RS R A

BO1#-B02#, BO5#-B06# . i .
Batteries at first cycle in fully charged states

A 25 REKEAHE T R RANE A

B03#-B04#, BO7#-B08# . L
Batteries after 25 cycles ending in fully charged states

K& — ATk EIH 5 50%% 1 AN A B R A Y L

cotcosk Cells at first cycle at 50% of the design rated capacity
COB#-C10# %7 25 FE kL B G 50% I B4 A B R A Y B
Cells after 25 cycle at 50% of the design rated capacity
Cells at first cycle in fully discharged states
* N 7S | # 2 A3 K ,é% L 5
C21#-C30# A 25 MFEMEAHE T e KRR A B

Cells after 25 cycles ending in fully discharged states
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# it B8 i Photos

Lithium Battery
Model: 12.8V 200AH
Capacity: 2560WH
Standard voltage: 12.8V

Photo 2 ® #4l% & Back view of battery
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# % B F Photos

Photo 3 . 1F & Front view of Cell
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MR F Test procedure

B
/INEY B, it B L o 2 A AR I AT IR T1 E 16, X5 T6 o T8 S Al Kk iR o i iy o o R v o4

Procedure
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be conducted
using not otherwise tested cells or batteries.

RERKKBETRITE:
FEHEL= (Mi—M2) /M1X100%
AF M EZREAHFE, Me2RRENFE. WRERAIBL TRV HME, AN “TREHRLK” .
In order to quantify the mass loss, the following procedure is provided.
mass loss= (M1—Mz2) /M1X100%
Where My is the mass before the test and M2 is the mass after the test, when mass loss does not exceed
the values in Table below, it shall be considered as “no mass loss” .

H R EBATE M FERARE
Mass M of cell or battery Mass lost limited
M<1g 0.5%
1g<M=<75¢g 0.2%
M>75¢g 0.1%

TA: WEM#B: Altitude simulation

WA B A AN E A FTHRIKT 11.6 TwAHEIEE (20£5) CTHKED 6 I,

WRLBR. THA. THE, THEFPLIRA, FHEMAREARBMAERRENTREEESNTHE#TX
— AR R 90%, B F B AHRNF A —ERK, FREENERTEN T ZEKERAH XL Bt fo 4,

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature
(20 £ 5 °C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior

to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

T.2: EEWR: Thermal test

W E A MA N S ERRIBEST (7222 CHAHTHERED 6 N0, BEHFERREES T-40L2CHEHTH
HED 6 /0B, BMMERREEZEZ W RAREEBY 30 24, WEFELZHT, EREER 10K, BEETERK =M
Ao i EFRFIRE (20£5) C T K 24 /Met, W T AR A id, £F THOoRRRIEENE B E DA 12 INaf,

WRLBR. LHA. THEE. THRAFLRK, FHEMREMRBMAERRENTEEETNTHEHTX
—RIRHT L ERT 90%, HAFEMANFEX —F K, ARAEENEXRFERN T E 2R ERAN AT b fo s i,

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior

to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
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MR F Test procedure

T.3: #3): Vibration

Hif A RE THRANF &, EREREFRERBHTVURTRAERERIRS . RANRZEREY, FHAEX
RN T #H 2% F) 200 Hk, BEERT7HE, BEN15 54, T—RhAABIAN A LHEANRMZ R T LNE— T HE
E#T12R, REAR 3. EF MR T LA EHEEL,

A HAMETHE, TERELR 12 TR e il (Eawf N EH), fixt 12 THREANEMHEA (KA
HiZE) LA BT A

AN A KT T, RE1NWRAMEE, BEMELE 18 #%. AEKHREBRFFEO0.8EX (K
1.6 ZX), A WAXEIRAMEEILE 8 gn(FXL A4 50 #%%) . W RmAmEERFFE 8 gn AEHMEH mE 200
k.

MAMEME: NT LT, RE1 N WRAMEE, BERELE 18 #%. AEHRERFE 0.8 ZX (B RE
1.6 ZX), HAEWMEERRAMEELE 2 gn FAXRLH 25 ##) . BRAMEERIEE 2 gn AEHMEH mE 200 #
%o

wWRABFRRRELSR. THA. TRE. THRRPLEK, AEE M AREHIERAEF =N EELR Tt
BRI JE L P A T s E A N T E#ATX — IR R R EH 90%, Hibfrm A A6 R E R, AXEENERTEA
TR e AR A de e fo B i AL

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12 kg (cells
and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of
8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is increased to 200
Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90 % of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

T.4: ¥i: Shock

R m e A REXREEARRN L, XEXEFEMARBMANTALET.

ENEMAEZRAMEE 150 gn FflorRe&Lat o] 6 EV WL ER A EH. T8, AREWALZRAMEE 50 gn
Fofkor F e 11 ZED WL EREAE.

FEANBMPEZWEZEFEHRAEERATEMAG R E. N B AN HOT RS E 6 24, AR & HE Mk
HRFLERE 11 2P, WTFTARATHAEAENRKRRERAMEE,

EN EMEMATE N EHEENRMRBBALR T AN ER T OEZ Z R &, BEEIR T OEZ Z R+ &,
BREZZ18 K,

WmRELBR. LHA. Tk, THAEFRTEX, FEEM R B AERR W ABEEESNT LA EH#ITX —
R H L EH 90%, HMFEBANFEX —EXK. FALENERTEATZ LR ERSWIRAL e fr .

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50 gn and pulse duration of

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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MR F Test procedure

11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below
are provided to calculate the appropriate minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the negative
direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.

Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

Small batteries Acceleration(gn) = (%::0) 6 ms
whichever is smaller
50 gn or result of formula
Large batteries Acceleration(g,) = (%) 11 ms

whichever is smaller

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

T.5: sM4E¥: External short circuit

T AR A A, iR — B ENEE, FASRNERNEERRHINRERE (5714) C. XEHER
R0 O I o I N AN el e P v o o = gl Dl /R o T O b o A8 s o O DA = A N
HMAWFZHEEED 6 Not, AB@E WA NEBpAEERENED 12 A8, 45, BlRBEBENE (5714) C
AU TEZESEEANT 0.1 REBIER K.

XA R BB S TR E B (B714) CHEHALEE D 1 /N, AR EMENER T 7R E EEL
REFHAAEN RS RABN -0 —HRERTZEE. EEMEENBNEENEDHEL THREE.

R TBESEL70C, FEHERERIBFRIARE 6 Nt ALK, THERE, TRK, B BFe 4

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design of the cell or
battery and should be assessed and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 +
4 °C shall be subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case temperature has
returned to (57+4) °C, or in the case of the large batteries, has decreased by half of the maximum temperature increase
observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

T.6: # /¥ /% Impact / Crush

BEHEATEEANT 18.0 ZXWEAEH =) Impact (applicable to cylindrical cells not less than 18.0 mm in
diameter:

KRB TR R ETELENERT L. —1R 316 ATHRNEE L ERXFEF O, WEER 15.8 2X+£0.1 EX,
KEZEVOEX, REbRKHHAT, RoFzKHF. ¥—3#9.1FTw+01 TN EEN61L2.5 EXTAKERRE
AR, EA—ANLFRAEEN. XEREFEEARINEEHE LT E W UES. EHEHERETERATIR%E

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
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BEARFXHXETE 9O EET,

BXEGHAMS, I EPERE P TAGERERFFONAE 158 ZX L0 1 ZEXTHREMNIHEL. X
HREZ—KESL,

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1 mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5 cm at the intersection of the bar and
sample in a controlled manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1 mm diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact.

BEGERATHRER, 82, BT/ dmedfmEZ/ T 18.0 Z X E 4 # =) Crush (applicable to prismatic, pouch,
coin/button cells and cylindrical cells less than 18.0 mm in diameter):

KHEMBRTHEMKETANFEZEGFE, FEAEZRH WA, EF M EMELNEEALNN1.5 EX/P. HFEFE
#4T, BEHAUT=MERLZ—

(a) #AmE /1 A3 13 T4 +0. 78 F 4 i;

Plin: A—ANEEELE 32 ZXWBETMS, EEBRETNEAILE 7 K8,

(b) ey ETHZE D100 Z2R; =

(c) BMEWIARIEEEH 50%s L L.

—BREmAES. BETHE 100 ERKES, BB EWEDLREEH 50%, BT HERED.

PRAETY B AR S Wt o A B T — T e R AL A0/ R R T e R N H PR R . AR RN A S Y\ R BT R

FEMAFEMR TR AR —RFERR ., RSN 6 . IR A Z R AR M AR R B B ST
AT

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options below
is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17 MPa is
reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50 % or more of its original thickness

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by at
least 50 % of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be crushed
by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a further 6
h. The test shall be conducted using test cells or component cells that have not previously been subjected to other tests.

wRIFIEEAEL 170°C, FHERBLEBF RRE)E 6 Mt ATEAR. THRE, TRK, i iiF 4K
Z Ko

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly and no fire during the test and within six hours after this test.

T7: & 7 #.: Overcharge

FEERSAEREHTZ NN RAFERELERNFE. ARNR/DEELT:

(a) FIEHRENWAERESAT 18R, RRWR/NEENZEEHMERATEEENFHER 22 RFAH FHRNH,

(b) REHZNWAEREAT 18R, RRERDEEN ARATEEEN 1.2 £,

I NI FIRE T HAT. HATIRIR B BT 5] 5 24 /NS

ArauemdnE R BeRARE 7 RATHE, TREK, IFEATEK,

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
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The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:

(a) when the manufacturer's recommended charge voltage is not more than 18 V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of the battery or 22 V.

(b) when the manufacturer's recommended charge voltage is more than 18 V, the minimum voltage of the test shall be
1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

T8: HE#|zH: Forced discharge

GABMNANRRE TS 12RARBREHFAERBERETHETS N R AR EEREEH TR M.

W& Y K/ B R B A SR st B ER, T E S 4 B R LT . X AT BRI, AL ] (VNE)
RS T H AR A # I UATIe iR i (B 5 .

R At mERRIBFARRE 7T RATME, TRK, FEATEXK,

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at
an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity divided
by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Address: B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
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Vll=g &
38.3.4.1 | T1: ®EEMEA: Altitude simulation P
M w7 Before test M5 After Test FEEk F| 4 T
HemT —— e | e By | s
Sample No. | F&# A& M | Frug | #eREM: | FR&E 955 1058 Test result
Mass Voltage Mass Voltage (%) (%)
B1# 22.350kg 13.92V 22.343kg 13.86V 0.03 99.57 (0]
B2# 22.274kg 13.92V 22.274kg 13.89V 0.00 99.78 (0]
B3# 22.295kg 13.93V 22.288kg 13.92V 0.03 99.93 (6]
B4# 22.314kg 13.90V 22.307kg 13.88V 0.03 99.86 (0]

Huurhw: WRER “O” REAZZWAL SR, LHA, TEE, THHE, TEK.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.4.2 | T2: I@EMNKX: Thermal test P
MK B Before test MK 5 After Test FEF A FlhwE
HBRS e EEFEM Mass loss | Residual Ocv | %%
Sample No. U E Vi e i E Mz ik JE Test result
Mass Voltage Mass Voltage (%) (%)
B1# 22.343kg 13.86V 22.332kg 13.70V 0.05 98.85 (0]
B2# 22.274kg 13.89V 22.263kg 13.68V 0.05 98.49 (6]
B3# 22.288kg 13.92V 22.282kg 13.72V 0.03 98.56 (6]
B4# 22.307kg 13.88V 22.304kg 13.64V 0.01 98.27 (0]

HfAb: WRER “O” RRARZMWRALLR, LHR, THRE, THR, TR,
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.4.3 | T.3: #k#I: Vibration P
U REE) MK e
v ooy o REB K F 4 E MR 2R
Sﬁ_ Uulgﬁiz Before test After Test Mass loss | Residual OCV Tost
ample WO | womg M | FBEEE | HEREM | FHBE %) (%) result
Mass Voltage Mass Voltage
B1# 22.332kg 13.70V 22.329kg 13.63V 0.01 99.49 o}
B2# 22.263kg 13.68V 22.261kg 13.60V 0.01 99.42 o
B3# 22.282kg 13.72V 22.278kg 13.69V 0.02 99.78 o
Ba# 22.304kg 13.64V 22.298kg 13.56V 0.03 99.41 0]

HEAhx: MWRER “O” REAZZMALER, THKR, LK, THH, TR,
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.
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38.3.4.4 | T4: »i: Shock P
3R B MR & —
oy Before test After Test e Rl E Mik %R
Sample N — — Mass loss | Residual OCV Test
ample No. | # = =2 M, FEEE HEREM | Fhex ) %) result
Mass Voltage Mass Voltage
B1# 22.329kg 13.63V 22.325kg 13.58V 0.02 99.63 (0]
B2# 22.261kg 13.60V 22.257kg 13.54V 0.02 99.56 (0]
B3# 22.278kg 13.69V 22.274kg 13.68V 0.02 99.93 (0]
B4# 22.298kg 13.56V 22.295kg 13.51V 0.01 99.63 o

HfAb . WRLER “O” RRARZZMWRAL SR, LHR, TRE, THER, TLK.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.4.5 | T.5: /¥4 : External short circuit P
HERE HEERERSIRE Test result
Sample No. Max external temperature (°C) ik 2 B
B1# 58.7 0]
B2# 57.9 (0]
B3# 58.7 (0]
B4# 57.4 (@)

HpbAb . WK%

“O” REAZZMATHEE, THEHE, TEX.
Supplements: Test result "O" decides that the test no disassembly, no rupture, no fire.
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38.3.4.6 | T.6:3t/£ Crush P
R B b R H R o I B MK 4 &
Sample No. Max external temperature (°C) Test result

C1# 243 (0]
C2# 24 4 (0]
C3# 243 (0]
Ca# 241 (0]
C5# 247 (0]
Co6# 245 (0]
C7# 248 (0]
C8# 24.8 (0]
Co# 247 (0]
C10# 23.2 (0]

HEtah A WRER “O” RERAZZMNKALHEE, THER, TLK.

Supplements: Test result "O" decides that the test no disassembly, no fire.

38.3.4.7 | T7: L)% 7 .. Overcharge P
BEHE T YT Wik 4 £
Sample No. Test result Sample No. Test result
B5# (0] B7# (0]
B6# (0] B8# (0]

Harhw: MKER “O” REHAZZNRXTHEE, TLEK.
Supplements : Test result "O" decides that the test no disassembly, no fire.
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38.3.4.8 | T8: &l #:Forced discharge P
BRpE Mk 2R B R T Mk R
Sample No. Test result Sample No. Test result
C11# (0] C21# (0]
C12# O C22# (0]
C13# (0] C23# (0]
C14# (0] C24# (0]
C15# (0] C25# (0]
C16# (0] C26# (0]
C17# (0] C27# (0]
C18# (6] C28# (0]
C19# (0] C29# (0]
C20# (0] C30# (0]

HpA AR MRER “O” REAZZMALHEE, TLK.
Supplements : Test result "O" decides that the test no disassembly, no fire.
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= ¥
STATEMENTS

1. ARE TN E AN E LK

The test report is invalid without the official stamp of Tiansu.

2. RELHFESF, TUNARINKHA T ERLWBAF RS HEHERKE L FH 2 ZH
This report shall not be copied partly without the written approval of Shenzhen Tiansu
Calibration and Testing Co., Ltd.

3. AMELHEA., FHARLRMALL T

This report is invalid without the signature of the approver, reviewer, and tester.

4. EiL, EHl. BEA. BH. Bk, SUEAEELAERWRE S TR
The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

5. AMfEREGRELHERER K,

The test report is valid for the tested samples only.

6. FREAMEFERETFEARYE, RILPEILXELRIIM MR,
Product information and customer information provided by the applicant, we are not
responsible for its authenticity.

7. ARG EERAN, NTREREZEIRTEZRN @RI EAMAREY.

Objections to the test report must be submitted to Tiansu within 15 days.

-— End of report —
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